



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		807323A	BOX-ELECTRICAL COMPONENTS	1		
2		806762A	VELCRO KIT	1		
3		806611T	MODULE ASSEMBLY-KNOCK	1		
4	11	64015	NUT (1/4-20)	1		
5	89	96054	SOLENOID ASSEMBLY-STARTER	1		
6	13	26395	LOCKWASHER (#8)	2		
7	11	26419	NUT (#8-32)	2		
8	13	26392	LOCKWASHER (1/4 IN.)	2		
9	11	94330	NUT (1/4-20)	2		
10	12	35462	WASHER	2		
11	11	64015	NUT (1/4-20)	2		
12	85	97861	INSULATOR-STARTER SOLENOID	1		
13	88	11178	BREAKER-CIRCUIT (50 AMP)	1		
14	10	45862	SCREW (#10-32 X 7/8 IN.)	2		
15	11	61356	NUT (#10-32)	2		
16	13	26396	LOCKWASHER (#10)	2		
17	11	68219	NUT (#10-32)	2		
18		805615A	SCREW ASSEMBLY-THUMB	1		
19	10	24323	SCREW-SET	3	ALPHA ENGINES	
20	23	806981	SPACER	3	ALPHA ENGINES	
20	23	92152	SPACER	3	BRAVO ENGINES	
21	12	35462	WASHER	3		
22	11	64015	NUT (1/4-20)	3		
23		807650T	MODULE ASSEMBLY-ECM	1	(5.7L) (USE WITH FLAT LIFTER)	
23		861078T	MODULE ASSEMBLY-ECM	1	(5.7L) (USE WITH ROLLER LIFTER)	
23		806720T	MODULE ASSEMBLY-ECM	1	(5.7LX)	
24	10	76596	SCREW (1/4-20 X 1-1/4 IN.)	4		
25	12	20533	WASHER	4		
26	11	805562	NUT (#10-24)	3		
27		805704	FUSE (15 AMP)	1		
27		805703	FUSE (10 AMP)	1		
28		807057	RELAY-FUEL PUMP/IGNITION SYSTEM	2		
29		805439T	LID-ELECTRICAL BOX	1		